Yamaha Oil

I ]
WW AW ARLL Catch Can
RACING COMPONENTS
Parts Supplied:
* Catch Can Shell * Breather Filter * 2x18-32mm Hose Clamps * 4x150mm Zip Ties
* Catch Can Top Piece * M8 x90mm Cap Head Bolt * 3x M6 x 12mm Bolts * 1/4” BSPP Plug
* Catch Can Base * Yamaha Catch Can Silicone * M6 Washer * 011 O-Ring
+ 140 O-Ring x 2 Hose * 3/4" (19mm) Plastic Joiner « Catch Can Bracket

IMPORTANT: READ ALL INSTRUCTIONS BEFORE PROCEEDING WITH INSTALLATION
INSTALLATION INSTRUCTIONS:

1.  Make sure ski is secure and on a 4. Assemble the catch can as pictured
flat surface. Remove lanyard and using supplied hose clamp to attach
disconnect battery. breather to the correct side and

bracket using M6 bolts.

2. Remove seat housing to gain access.

3. Remove seat support plastic or any
plastic that may prevent access.

5. Using 10mm spanner, remove bolts
shown. Be careful to catch bracket.

Australia: United States:
10B 354 Brisbane Rd Arundel QLD 4214 2440 Kiowa Blvd. N, Lake Havasu City, AZ 86403
Phone: +61 7 5563 1031 Phone: (951) 684-9679

info@worx.com.au | worx.com.au info@worxracingusa.com | worxracingusa.com



10. Unplug breather hose from oem
Outlet (located on supercharger

) ) hose) NOTE: Block off if not using
7. RE|nSta” OEM BOltS and t|ghten aftermarket A|r F||ter'

6. Place Bracket over OEM bracket

8. Install supplied M6 Bolt with washer ~ 11. Connect breather Hose to catch can
on right hand side of mounting hose with supplied 3/4” joiner and
bracket zipties

9. Install hose provided and secure 12. Ensure regular check up’s on your
with hose clamp to the catch can. catch can and empty as required.

Australia: United States:
10B 354 Brisbane Rd Arundel QLD 4214 2440 Kiowa Blvd. N, Lake Havasu City, AZ 86403
Phone: +61 7 5563 1031 Phone: (951) 684-9679

info@worx.com.au | worx.com.au info@worxracingusa.com | worxracingusa.com



